## **Product Monograph Information**

## SOLVET

Telephone:	1-403-456-2245
Toll-Free:	1-877-456-2755
Fax:	1-403-271-2920
Website:	www.solvet.ca
Email:	info@solvet.ca



Every effort has been made to ensure the accuracy of the information published. However, it remains the responsibility of the readers to familiarize themselves with the product information contained on the Canada product label or package insert.

## **COCCI SCOUR BOLUS**

Neomycin, Sulfamethazine, Electrolyte Bolus Veterinary Use Only DIN: 02243017

Antibiotic for Calves and Foals

## CONTAINS ANTIMICROBIAL. USE RESPONSIBLY.

**MEDICINAL INGREDIENTS:** 250 mg neomycin (as neomycin sulfate, 357 mg), 2000 mg sulfamethazine, 38 mg potassium acetate, 11 mg magnesium chloride hexahydrate, 11 mg calcium chloride dihydrate, 209 mg sodium chloride and 229 mg sodium acetate, per bolus.

**INDICATIONS:** As an aid in the treatment of bacterial enteritis, bacterial respiratory tract infections and coccidiosis in calves, and bacterial enteritis in foals, caused by microorganisms susceptible to neomycin and/or sulfamethazine.

**DOSAGE AND ADMINISTRATION:** To reduce the development of antimicrobial resistance and maintain effectiveness, use this antibiotic prudently and for the shortest duration required to achieve the desired clinical outcome. Administer orally with the aid of a balling gun, 2 bolus per 50 kg of body weight twice daily the first day, and 1 bolus per 50 kg of body weight twice daily for the next 2 to 3 days. Do not administer for more than 4 consecutive days.

**CAUTIONS:** Severely dehydrated animals should not be treated with this drug. To maintain adequate hydration and ensure adequate urine flow, water should be readily available to animals receiving this drug.

**WARNINGS:** Treated animals must not be slaughtered for use in food for at least 30 days after the last treatment with this drug. Sulfonamides can cause allergic reactions in sensitized individuals. When handling the product, avoid inhalation, oral exposure and direct contact with skin or eyes. Keep out of reach of children.

**STORAGE:** Store in a dry place between 15 and 30°C. Keep lid tightly closed when not in use.

**PRESENTATION: 25 boluses** 

PRODUCT CODE: CSB

solvet